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How to use this Parts List

The dimension of Collar on this Parts List shows Inside diameter X Qutside
diameter X Width.
Numbers on a connector show sizes of joints.

Explanation of Marks (marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts
¥ When placing an order for the parts from this Parts List, please clearly state the Parts No.
(e.9.3500201) which you require so that we can deliver the correct Parts to you.
% When the Part No.is “0068011" , please place an order for the part by showing “0068011"
or “68011" .
¥¢ When ordering Air Tube, please inform us of the Part No. and the length.

This Parts Listis subject to change without notice.
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MG2002P EXCLUSIVE PARTS(T1)
]

HITEFILEBER(T) |

Ref.No Parts No. Description m A Amt. Req
1 4200450 Head Cover Ny RA/— 1
2 4200452 Stitch Plate Holder SiREfT & 1
3 4200451 Cylinder Cover UV FTHIN— 1
4 4200457 Folder WFEM 1
5 110009 Screw(M4-0.7 x 8) Exy 2
6 000538 Washer Ty 2
=
8 1710001 Screw(M4-0.7 X 5.4) =S 1
9 4200488 Roller Lower Plate(Left) O—2 TiR(A) 1

10 130007 Screw(M4-0.7 x 10) xRy 2
11 4200489 Roller Lower Plate(Right) O—>TFiR(H) 1
12 190063 Screw(M4-0.7 X 12) Exy 1
13

14

15

16 4200455 Needle Thread Take-up i 1
17 4209107 Needle Clamp(31.8mm, 34.9mm) g1k X 1
18 4208020 Stitch Plate(31.8mm, 34.9mm) AR 1
19 4209326 Looper Needle Guide, C. Set JL—JX - #5245 (#H) 2
20 4209325 Looper JL—IX 2
21 4209201 Needle Guard(Rear) HET(1R) 2
22 120056 Screw(M3-0.5 x 5) xRy 2
23 4209330 Looper Holder(31.8mm, 34.9mm) IL—IRE 1
24 110126 Screw(M3-0.5 X 7) i1=35 2
25 4209012 Feed Dog(31.8mm, 34.9mm) *EY 1
26 4209200 Looper Deflector RZT 2
27 001230 Screw(3/32-56 x 3.8) Exy 4
28 4209329 Retainer(31.8mm, 34.9mm) UraF 1
29 4207068 Presser Foot, C. Set(31.8mm, 34.9mm) I (#8) 1
30 4207002 Presser Foot(Upper) T (E) 1
31 110011 Screw{M5-0.8 x 10) kxy 1
32 4207010 Finger Guard TAVHAA—R 1
33 110003 Screw(M3.5-0.6 X 6) Ji=37% 2
34 4207000 Presser Foot Guide BHIAA RiR 1
35 130001 Screw(M2.5-045 X 6) 1= 2
36 4207008 Presser Foot (Lower) Guide HI(T)A1 RiR 1
37 170053 Screw(M5-0.8 X 4.5) kRY 1
38 4207069 Presser Foot(Left),C.Set(31.8mm,349mm) BT (TF) (L) (#8) 1
39 4207071 Presser Foot(Left)(31.8mm, 34.9mm) #HI(T)(E) 1
40 4207073 Presser Foot(Lower) Guide BWI(M)AHTR 2
41 4207011 Presser Foot(Lower) Spring HWI(T)/Nx 2
42 340053 Pin (e 2
43 110084 Screw(M3-0.5 X 4.2) rxy 2
44 4207070 PresserFoot(Right),C.Set(31.8mm,349mm) I (T) (%) (8) 1
45 4207072 Presser Foot(Right)(31.8mm, 34.9mm) #I(T)(%) 1
46 4200456 Tape Guide(Left) F—THA R(E) 1
47 110054 Screw(M3-0.5 x 3.5) IRy 1
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FL10 DEVICE FL10 %8 2
-~~~ — ]
Ref.No Parts No. Description m 4 Amt. Req
1 4201040 FL10 Device, C. Set FL1OZEE () 1
2 4201045 Air Cylinder, C. Set WISV 5 () 1
3 1091162 Air Cylinder BxgroIvy 1
4 0010057 Elbow Connector(® 4-PT1/8) ITIRIARTHZ 2
5 3500505 Cylinder Bracket YYETE 1
6 120013 Screw(M6-1 x 15) kxy 2
7 000425 Washer AV 4
8 3201037 Cylinder Rod Chip vyysOy RFY 7 1
9 1096025 Air Tube(6 X 4mm) (White) IF7Fa—7 1
10 1090247 Solenoid Valve, C. Set - BEA(HR) 1
11 1090207 Manifold NZT7ANIR 1
12 1090242 Solenoid Valve B 2
13 0010119 Blank Plug XS T5T 3
14 1097007 Silencer ALY 2
15 1094056 Connector(® 6-PT1/8) ARV % 1
16 3500551 Solenoid Valve Holder BEAE 1
17 110089 Screw(M2.3-0.4 X 10) by 2
18 1200495 Intermediate Cable Rk — I 1
19 0010264 Connector(® 6-PT1/4) aAxRI 5 1
20 1097009 Regulator L¥al—% 1
21 0010108 Hose Union IR—RIA=F Y 1
22 0033939 Hose Band VGl GAGZ 1
23 110017 Screw(M5-0.8 X 8) XY 2
24 000600 Spring Washer A7YTTvo+w 2
25 000426 Washer Ty 4
26 000009 Nut Fvhk 2
27 006905 Wood Screw(®d 5.1 x 20) ARY 2
28 1253240 Regulator Support L% 2 L—9 Bk 1
29 0011795 Wrapping Band RNV R 3
30 1070005 Cord Clamp(7N- ® 10.7) aA—RoZ207 1
31 110013 Screw{M4-0.7 X 8) =87 1
32 . 1096029 Air Tube(4 x 2.5mm)(Black) IF7Fa—T7(8) -
33 0036133 Cord Clamp{(5N- @ 8.4) dA—koz>7 1
34 120006 Screw(M6-1 X 12) =87 2
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APLT10 DEVICE(T)

APL10Z & (1)
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Ref.No Parts No. Description m A Amt. Req
1 4201050 Puller Lifter Device, C, Set 77 —HTEER) 1
2 4201052 Puller Link Joint TSIV IRF 1
3 170005 Screw(M4-0.7 X 6) i =87 1
4 1091162 Air Cylinder 72V 1
5 0010057 Elbow Connector(® 4-PT1/8) T/LRARTH 2
6 1096029 Air Tube(4 X 25mm)(Black) IF7Fa—7(8) -
7 4201051 Air Cylinder Bracket IFIVUTE 1
8 009749 Screw(M4-0.7 x 16) xRy 4
9 000538 Washer AR 4

10 0014120 Anti-shock Rubber BEIL 1
11 3100567 Collar N7 1
12 120001 Screw(M4-0.7 X 14) I 1
13 4201044 Lifter Connecting Plate LO—Z85E R
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APLT10O DEVICE(2)

APL10 &i& (2)
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Ref.No Parts No. Description m & Amt. Req
1 1200377 Switch, C. Set Ay F(H8) 1
2 2151121 Switch Support Ay FEUHR 1
3 1200378 Switch RAYF 1
4 2151120 Switch Cover AA Y FHIN— 1
5 009993 Screw(M3-05 X 16) I8 2
6 0035719 Manual Switch Plate 24w FIR 1
7 009995 Screw(M3-0.5 X b) Fxy 1
8 000002 Spring Washer ATYVITTw oy 1
9 000488 Nut Fvbk 1

10 0035722 Cord Bushing d—KkKJwva 1
11 110012 Screw(M4-0.7 X 5) Ry 1
12 180025 Screw(M4-0.7 X 4.5) kxy 1
13 110013 Screw(M4-0.7 X 8) TRy 2
14 2151089 Fabric Detector Switch Holder Y B EftHR 1
15 1200321 Fabric Detector Switch Unit KELVH(#E) 1
16 110115 Screw(M2-04 x 8.5) hxy 2
17 1200374 Reflective Sheet REr—7 1
18 1066025 Knee Switch, C. Set BEX A v F(#8) 1
19 1066024 Knee Switch, C. Set 1 BRAAvyFHE1) 1
20 009884 Screw({M4-0.7 x 30) xRy 2
21 300031 Washer A A 8
22 000015 Nut Tk 2
23 300033 Spring Washer ARTUTTy v 2
24 100038 Wing Nut Favrvh 2
25 0092232 Knee Switch Holder B v FiR 1
26 0063810 Wood Screw(®d 6.8 X 26) RRY 2
27 0094491 Cord Clamp{(2N- ® 34) A—-kKoZ>7 2
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